
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0128241 
 
Owner:  Schreiber Foods, Inc. 
Address:  400 N. Washington Street, Green Bay, WI  54302 
 
Continuing Authority:  Same as Above 
Address:  Same as Above 
 
Facility Name:  Schreiber Foods, Inc. 
Facility Address:  49 North Eisenhower, Monett, MO  65708 
 
Legal Description:  See Pages 2-8 
UTM (X / Y):  See Pages 2-8 
 
Receiving Stream:  See Pages 2-8 
[...]
mg/kg 

mg/kg 

S.U. 

Percent 

mg/kg 

g/1 

Percent 

mg/kg 

g/1 

Percent 

ANALYSIS 
DATE 

03-14-17 

03-09-17 

03-14-17 

03-14-17 

03-08-17 

03-13-17 

03-10-17 

03-10-17 

03-10-17 

03-09-17 

03-09-17 

03-09-17 

March 15, 2017 
Page 1 

ANALYSIS 
TIME 

12:03 

17:25 

12:03 

15:58 

12:56 

11 :33 

16:11 

16:11 

16:11 

13:52 

13:52 

13:52 

.. . 
Laboratory analyses were performed on samples ut1ilz1ng procedures published 1n Title 40 of the Code of Federal Regulations, Parts 136 
or 141 , or in EPA Publication SW-846, 3rd edition, September 1986, and the latest promulgated update. Data qualifiers may be appended 
to this report. All results are reported on a wet weight basis , unless otherwise noted. 

Samples are maintained in the laboratory for fourteen (14) days following issuance of the final report , unless an alternate arrangement is 
agreed to in writing . All samples determined to be hazardous, or which may not be disposed to the publicly owned treatment works 
(POTW) or to the sanitary landfill , will be returned to you for proper disposal. 

Tara Ruff 
VP/General Manager 



SCHREIBER FOODS, INC. 
Re: CaSi File/Case/Log: 1208/163979/3913 
Samples Received: 12-13-16, 10:39 

CONTROL NUMBER 

SAMPLE DESCRIPTION 

PARAMETER METHOD 

AMMONIA 
EPA 350.2 

as NITROGEN 

N ITRA TE/NITRITE SW-846 
as NITROGEN Method 9056A 

ORGANIC NITROGEN Calculation 

BORON EPA 200.7 

pH EPA150.1 

PERCENT SOLIDS SM 2540 B 

TOTAL SM 4500 N org C 
KJELDAHL NITROGEN EPA 350.2 

TOTAL SM 4500 N org C 
KJELDAHL NITROGEN EPA 350.2 

TOTAL SM 4500 N org C 
KJELDAHL NITROGEN EPA 350.2 

TOTAL 
EPA 365.3 

PHOSPHORUS as P 

TOTAL 
EPA 365.3 

PHOSPHORUS as P 

TOTAL 
EPA 365.3 

PHOSPHORUS as P 

SLUDGE 
12-13-16, 07:00 

WET DRY 
WEIGHT WEIGHT 

125 8450 

<1 <67.6 

651 44000 

3.16 214 

7.50 

1.48 100 

776 52400 

0.776 52.4 

0.078 5.24 

241 16300 

0.241 16.3 

0.024 1.63 

<.!) UNITS < 
..J 
u. 

mg/kg 

mg/kg 

mg/kg 

mg/kg 

s.u. 

Percent 

mg/kg 

g/1 

Percent 

mg/kg 

g/1 

Percent 

December 22 , 2016 
Page 1 

ANALYSIS ANALYSIS 
DATE TIME 

12-20-16 09:28 

12-19-16 17:21 

12-20-16 09:28 

12-21-16 10:54 

12-13-16 10:53 

12-19-16 14:00 

12-13-16 16:13 

12-13-16 16:13 

12-13-16 16:13 

12-19-16 16:08 

12-19-16 16:08 

12-19-16 16:08 

. .. 
Laboratory analyses were performed on samples ut11!21ng procedures published 1n Title 40 of the Code of Federal Regulations, Parts 136 
or 141 , or in EPA Publication SW-846, 3'd edition, September 1986, and the latest promulgated update. Data qualifiers may be appended 
to this report. All results are reported on a wet weight basis , unless otherwise noted. 

Samples are maintained in the laboratory for fourteen (14) days following issuance of the final report, unless an alternate arrangement is 
agreed to in writing. All samples determined to be hazardous, or which may not be disposed to the publicly owned treatment works 
(POTW) or to the sanitary landfill , will be returned to you for proper disposal. 

Tara Ruff 
VP/General Manager 



Report 

Land Application 

RECEIVED 

OCT 16 2017 

Water Protection Program 

Operation and Maintenance Manual 
Project I.D.: 14S019.00 (revised by SFI 2017) 

Schreiber Foods Inc. 

Monett, Missouri 

August 2014 (revised) 

September 2017 



Land Application 

Operation and Maintenance Manual 

Project ID: 14S019.00 (revised by SFI 2017) 

Prepared for 

Schreiber Foods Inc. 

49 North Eisenhower 
Monett, MO 65708 

Prepared by 

Foth Infrastructure & Environment, LLC 

August 2014 (revised) 
September 2017 

REUSE OF DOCUMENTS 
This document has been deve loped for a spec ific application and not for general use; therefore, it may not be used without the 
written approval of Foth. Unapproved use is at the sole responsibility of the unauthorized user. 

Copyright©, Foth Infrastructure & Environment, LLC 2017 
2121 Innovation Court, Ste. 300 • PO Box 5126 • De Pere, WI 54115-5126 • (920) 497-2500 • Fax: (920) 497-8516 • www.foth.com 



ASTM 
BODs 
CFR 
CSR 
Foth 
gpd 
MDNR 
mgd 
mg/kg 
mg/L 
mL 
LEPD 
NRC 
NRCS 
O&MManual 
p 
PAN 
RQ 
Schreiber 
SEMA 
sq. ft. 
SU 
USDA 
USEPA 
WWTF 

List of Abbreviations, Acronyms, and Symbols 

ASTM International 
Biochemical Oxygen Demands 
Code of Federal Regulations 
Missouri Code of State Regulations 
Foth Infrastructure & Environment, LLC 
gallons per day 
Missouri Department of Natural Resources 
million gallons per day 
milligrams per kilogram 
milligrams per liter 
milliliter 
Barry/Lawrence Local Emergency Planning District 
National Response Center 
National Resources Conservation Service 
Land Application Operations & Maintenance Manual 
Phosphorus 
Plant Available Nitrogen 
Reportable Quantity 
Schreiber Foods Inc. 
State Emergency Management Agency 
square feet 
standard units 
U.S. Department of Agriculture 
U.S. Environmental Protection Agency 
Wastewater Treatment Facility 

K:\RegulatoryEPA\Plant Compliance Documentation\Monett\Section 07 Wastewater Program\78 Land Application and No Discharge 
Permits\ 7B. l 7 Operation and Maintenance Manual\20 17 Update O&M Manual\R- O&M Manual Monett MO DRAIT.docx V 



Spill Response Assistance Contacts: 

Sunbelt Environmental Services 

Mid-America Environmental 

Heritage-Crystal Clean - Brian Comegys 

Emergency Assistance Contacts: 

Emergency (Fire Department, Ambulance, Police) 

Monett Fire Department 

Monett Police Department 

Highway Patrol Emergency 

Cox - Monett Hospital (Monett, MO) 

Mercy Hospital (Aurora, MO) 

Cox Medical Center South (Springfield, MO) 

Mercy Hospital (Springfield, MO) 

Monett Wastewater Treatment Plant 

City of Monett (Transformers) 

(800) 333-5052 

(800) 736-3590 
Office Branch: ( 41 7) 865-4811 

Office HQ: 877-938-7948 
Cell : (913) 233-2651 

911 

(417) 235-3131 

(417) 235-3335 

(800) 525-5555 

(417) 235-3144 

(417) 678-2122 

( 41 7) 269-6000 

( 417) 820-2000 

(417) 235-7455 
(417) 235-3300 (business hours) 

(417) 235-4241 (after hours) 

K:\RegulatoryEP A \Plant Compliance Documentation\Monett\Section 07 Wastewater Program\ 78 Land Appl ication and No Discharge 
Permits\78 .17 Operation and Maintenance Manual\20 17 Update O&M Manual\R- O&M Manual Monett MO DRAFT.docx vu 



Contents ( continued) 

Page 
7.1 Quarterly Reporting ........ .............. ... .................. .... ......... .... .......... ............ ................... 20 
7.2 Annual Report on Land Application .... ... ..... ........ ......... ........ ........... .................... ........ 20 
7.3 Emergency Discharge Reporting .... ......... .................... ......... ...... ...... ...... ...... ............... 21 

8 Training .. ...... ... ....... ................ .......... ............. .... .... ...... ............ .... ................ .................. ....... . 22 

Table 1-1 
Table 4-1 
Table 5-1 
Table 5-2 
Table 5-3 

Figure 1 
Figure 2 
Figure 3 
Figure 4 
Figure 5 
Figure 6 
Figure 7 
Figure 8 

Appendix A 
Appendix B 

Appendix C 
Appendix D 
Appendix E 
Appendix F 
Appendix G 
Appendix H 
Appendix I 

Tables 

Permit Information Summary ................. ...... ... ....... ...... ........... .............. ........ ........ . 1 
Setback Distances ...... ..... ...... ...... ....... .... .... ...... ............. ................. ........ ......... .. .... 11 
Sludge Analysis Parameters ....................... ............. ....... ... ... ........... .... ................ .. 14 
Soil Testing Parameters ..... .. .. .. .. ... ..... ............ ............... .... .... ................... ........ ..... 16 
Emergency Discharge Parameters ........... ........ ....... ...... ........ ........ ........ ..... .... ....... 17 

Figures 

Site Location Map 
Sludge Pretreatment Facility Process Diagram 
Sludge Pretreatment Facility East and West Aerobic Digesters Profile Sketch 
Sludge Pretreatment Facility Sludge Holding Tank Profile Sketch 
Main Permitted Feature 045 
Land Application Fields - Permitted Feature and Site Numbers 
Land Application Fields - Permitted Feature and Site Numbers 
Land Application Fields - Permitted Feature and Site Numbers 

Appendices 

Missouri State Operating Permit No. M-0128241 
Sludge Storage Structure Freeboard Measurements and Monthly Visual 

Inspections 
Spill & Leak Documentation Worksheet Form 
Land Application Operational Control Parameters Worksheet 
Land Spreading Equipment and Site Inspection Form 
Nutrient Management Tools 
Soil Sampling Guidelines 
Site Information Sheets 
Training Documentation 

K:\RegulatoryEPA\p lant Compliance Documentation\Monett\Section 07 Wastewater Program\7B Land Application and No Discharge 
Pennits\7B. I 7 Operation and Maintenance Manual\20 17 Update O&M Manual\R- O&M Manual Monett MO DRAFf.docx ix 



2 Source and Description of Liquid Waste 

The dairy production facility is the source of all wastewater that is subject to pretreatment. 
Below is an overview of pretreatment operations, including a description of how sludge is 
generated from the process. 

2.1 Summary of Operations 

The production facility generates a maximum of - 50,000 gallons per day (gpd) of wastewater. 
After an expansion project that will be completed in the spring of 2018, the total maximum 
wastewater will increase. The results of that is a maximum of 40,000 gallons per month of 
sludge. Biological treatment is utilized to reduce the wastewater loads to meet city of Monett 
pretreatment limits. No human pathogens in treated wastewater are anticipated because sanitary 
wastes from the Schreiber facility are not processed through the onsite pretreatment plant. 
Sanitary wastes are discharged to the municipal Wastewater Treatment Facility (WWTF) 
separately from processing wastes . 

The pretreatment system consists of an oxidation ditch, clarifiers, and aerobic digesters. A high­
rate trickling filter still located onsite is currently not used. The flow diagram below provides a 
brief overview of the process. Figure 2 provides a more detailed schematic of the pretreatment 
process. 

Sludge Pretreatment Facility Process 

• Shaker Screen • Neutralization • Trickl ing Fi lter 
Raw influent (removes 

& Equalization 
(not currently 

debris) used ) 

~ 

Sludge Holding • Aerobic • Extended 
Clarifiers Aeration 

Tank Digesters 
Oxidation Ditch 

2.2 Treatment Process 

Raw influent from the production facility is passed through a shaker screen to remove debris and 
then is pH adjusted in two EQ tanks located at the dairy production facility. After the influent is 
neutralized and flow equalized it is directed to the wastewater pretreatment plant. The 
wastewater flows to a collection basin located near the trickling filter (trickling filter not 
currently used) and then transferred to the oxidation ditch. The wastewater remains in the 
oxidation ditch for a period of time, after which it is transferred to the clarifiers. From the 
clarifiers, 40,000 to 50,000 gpd is discharged to the City of Monett sanitary system, while sludge 
goes to the aerobic digesters as needed. Following the aerobic digesters, the sludge goes to the 

K:\RegulatoiyEPA \Plant Compliance Documentation\Monett\Section 07 Wastewater Program\7B Land Application and No Discharge 
Pennits\78 .17 Operation and Maintenance Manual\20 17 Update O&M Manual\R- O&M Manual Monett MO DRAFT.docx 

Foth Infrastructure & Environment, LLC • 2 



3 Management of Sludge 

Land application is the preferred method for use of sludge generated from the pretreatment plant. 
It may also be considered for liquid products or ingredients that become unfit for consumption as 
a result of events such as trucking accidents, or other circumstances. Hazardous waste will not 
generated or be land applied. 

Sludge will be surface applied with a tank truck to land being used as grassland, hay fields, or 
row crops. Factors to consider prior to grassland or hay field application include soil moisture, 
the growth stage of grasses, and current usage. Sludge may be applied whenever soil is being 
tilled for a new seeding. 

3.1 Permitted Sites 

Application will only occur at sites that have been public noticed and listed in the Facility 
Description of the Operating Permit (Appendix A). No application of sludge will occur in areas 
with public access. Schreiber will follow the Permit modification procedures and obtain MDNR 
approval before sludge is land applied at sites not listed in the Permit. Revised copies of 
Application Forms A and R will be submitted to MDNR if additional sites are needed. The 
Forms will include the names and mailing addresses for the landowners and the adjacent 
property owners for each proposed application site, topographic maps of each site, and other 
relevant information. 

3.2 No-Discharge Requirements 

Sludge will be stored and land applied during suitable conditions to prevent the discharge of 
process wastes from the Schreiber facility or land application sites. Suitable conditions for land 
application of sludge are described more fully in Section 4.3 of this O&M Manual. 
Uncontaminated storm water runoff from land application sites may be discharged as long as 
land application was done in accordance with permit requirements. Schreiber will comply with 
the state Water Quality Standards rules for general criteria and specific criteria (10 Code of 
Federal Regulations [CSR] 20-7.031) during application at approved sites. Any unauthorized 
discharge from the pretreatment facility, or land application sites will be reported to MDNR as 
soon as possible but always within 24 hours . 

3.3 Sludge Characteristics 

All sludge to be land applied will meet the characteristics listed in Form R of the Permit 
application, including the range for pollutants listed in Section 6.20 of this application form. 
Sludge will not contain any other pollutants other than those listed in the Permit application. 
Schreiber will notify MDNR within 30 days and a revised Permit application will be submitted if 
new pollutants are identified or if sludge characteristics or pollutant levels are found to be 
significantly higher than Permit application values. MDNR notification and submittal of a 
revised application will occur prior to any further sludge application. Sludge that is being land 
applied will be tested and monitored at least once per quarter to provide updated information. 

K:\Regulatol)'EPA\Plant Compliance Documentation\Monett\Section 07 Wastewater Program\78 Land Application and No Discharge 
Penni ts\ 78 .17 Operation and Maintenance Manual\20 17 Update O&M Manual\R- O&M Manual Monett MO DRAFT.docx 

Foth Infrastructure & Environment, LLC • 4 



be checked periodically in accordance with manufacturers ' requirements and serviced to ensure 
proper operation and flow. 

Based on requirements in the Operating Permit, Special Condition C.12.d, the holding tank needs 
to have an inspection performed at least once per month. The inspection shall check for 
structural integrity and visible leaks. The freeboard shall be measured weekly. The Holding 
Tank Inspection form used for recording this information is included in Appendix B. 

3.5.3 Emergency Discharges 

Emergency discharges from wastewater storage structures may only occur if rainfall exceeds the 
I in IO-year (determined using data from the Missouri Climate Atlas) or the 24-hour, 25-year 
rainfall events. The I in I 0-year event can be determined using data from the Missouri Climate 
Atlas and the 24-hour, 25-year event can be calculated using data from the National Resources 
Conservation Service (NRCS) Urban Hydrology for Small Watersheds. Monitoring of these 
discharges will occur daily while discharging. 

Discharge for any other reason from the storage structures or from land application sites is a 
permit violation and must be reported to MDNR within 24 hours from the time when Schreiber 
becomes aware of the circumstances. A written submission will also be provided to MDNR 
within five business days of the time when circumstances are known. The written submission 